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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F
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18,000 GHz 27.000 Gtz 1.000 MHz 21.91728 GHz -38.39 dBm 253948 15,000 GHz 27.000 Gtz 1.000 MHz 22.007 27 GHz -38.43 dBm
ooty R - Ready

0203738 B 0s/20/2024

az:3m:1s B 06/28/2020

Lowest Band Edge / BPSK / 1RBRight_1RBLeft

Lowest Band Edge / QPSK / 1IRBRight_1RBLeft

RefLevsl 30,00 dBm  Offset 15,60 dB Mode Auto Sweep sa Ref Level 30.00 dBm  Offeet 15,60 b Mode Auto Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissians
Limit Chec s Limit Chext 5
Line _SPURJOUS_LINE_ABS_002 Bhss Line _SPURJOUS_LINE_ABS_002 Bhss
20
10
o
10 10
SPURIOUS_UINE SPURIOUS_UINE |ABS_002
20
30

- B ™ 7 P S ey e e N
T

a2:37:00 B as/20/2024

60 60
30.0 MHz 70008 pte 7 GHa/ 27.0GHz 30.0 MHz 70008 pte 7 GHa/ 27.0GH:
2 Result Summa; 2 Result Summar
30.000 MH2 1.000 GHz 1.000 MHz 3545489 MHz -43.96 d8m -30.96 dB 30.000 MHz 1.000 GHz 1.000 MHz 35.69733 MHz -43.92 d8m -30.92d8
1.000 GHz 2475 GHz 1.000 MHz 216330 GHz -44.27 dBm -31.27 d8 1.000 GHz 2475 GHz 1.000 MHz 216072 GHz
2.795 GHz 3.000 GHz 1.000 MHz 2.96426 GHz -44.41 dBm -31.41 dB 2795 GHz 3.000 GHz 1.000 MHz 2.98757 GHz
3.000 GHz 7000 GHz 1.000 MHz 6.964 60 GHz -3992 dBm 26.92 dB 3.000 GHz 7.000 GHz 1.000 MHz 321018 GHz
7.000 GHz 10.000 GHz 1.000 MHz 7.47450 GHz -38.73 dBm -25.73 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.49363 GHz
10,000 GHz 14,000 GHz 1.000 MHz 10.01380 GHz -42.99 dBm -29.99 d 10.000 GHz 14,000 GHz 1.000 MHz 10.01140 GHz
14,000 GHz 18.000 GHz 1.000 MHz 1652995 GHz -42.75dBm -29.75 dB 14,000 GHz 18.000 GHz 1.000 MHz 17.94541 GHz
18.000 GHz 27.000 GHz 1.000 MHz 21.93888 GHz -38.26 dBm -25.26 dB 18,000 GHz 27.000 GHz 1.000 MHz 21.96453 GHz
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Sporton International Inc. (ShenZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

Lowest Band Edge / BPSK FullRB_FullRB

Lowest Band Edge / QPSK FullRB_FullRB

RefLevel 30.00d8m  Ofiset 156048 Made Auto Sweep saL Reflevel 3000 d8m  Offset 156008 Mode Autn Sweep saL
Count 100/100 Count 100/100
Limit Check Phss Limit Check PSS
20 Line _SPURIOUS_LINE_ABS_0G2 85 20 Line _SPURIOUS_LINE_A o2
10
o o
1
SPURIOUS_LINE_ABS D02 SPURIOUS_UNE_ARS_002
20 )
30
s et o PSS ey ] . e el o B e e e e I
0 dt 30 dbm
%0 &0
30.0 Mhz 70008 pts 7 GHz/ I7.0GH: 30.0 Mz 7008 pts 7 Ghz/ 0 GHz
2 Result Summa: 2 Result Summ,
30000 MHz 1,000 GHz 1000 Mz 3521245 MHz 44,10 dBm -31.10dB 30000 MHz 1.000 GHz 1.000 MHz 35.454 89 MHz -43.91 dBm -30.91 B
1.000 GHz 2475 Ghz 1.000 MHz 2.44348 GHz -44.43 dBm 3143 dB 1.000 GHz 2475 GHz 1.000 MHz 2.20496 GHz -44.30 dBm -31.30d8
2795 GHe 3,000 6Hz 1,000 MHe 298373 GHz -34.46 dBm 3146 dB. 2.795 GHz 3.000 GHz 1000 MHz 296641 GHz -44.15 dBm 31.15d8
3.000 GHz 7.000 GHz 1.000 MHz 6.08700 GHz -39.83 dBrm 83 3,000 GHz 7.000 GHz 1.000 MHz 659460 GHz -39.90 dBm 2690 d8
7.000 Ghz 10000 GHz 1,000 Mz 7.48800 GHz -38.73 dBm -25.73 dB 7.000 GHz 10.000 GHz 1,000 MHz 749363 GHz -38.66 dBm 25.66 dB
10000 GHz 14,000 GHz 1.000 MHz 10.00900 GHz -43.07 dBrm 30.07 dB 10,000 GHz 14.000 GHz 1.000 MHz 10.001 00 GHz -43.28 dBm -30.28dB
14.000 GHz 18,000 GHz 1,000 Wiz 1650675 GHz 4272 dBm .72 dB 14,000 GHz 18,000 GHz 1.000 MHz 1645555 GHz 4276 dBm -29.76 4B
18,000 Gz 27,000 GHz 1,000 MKz 2154113 GHz -38.35 dBm -25.35 dB 18,000 Gz 27.000 GH 1.000 MHz 2184923 GHz -38.18 dBm -25.18.dB
Rty vty
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Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ADZR5G16B

Page Number

1 A4-86 of 100




SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

FCC N41B/ 30MHz+30MHz

PCC Max Power

Lowest Band Edge / BPSK / 1RBLeft_1RBRight

Lowest Band Edge / QPSK / 1RBLeft_1RBRight

Ref Level 30.00d8m  Offset 15.60 38 Mode Auta Sweep €5

1 Spuricus Emissiens

RefLevel 30.00dBm  Offset 15,60 0B Mode Auto Sweep =

1 Spurious Emissians

Limit Che Phss
Line _SPURIOUS_UNE_ABS_od2 Phss _SPURIOUS_LINE_ABS 002 phss
0
10
o
E 10 die
SPURIOUS_ UINE_ABS, 002 | SPURIOUS_UINE_2B5_002
20 dBm— = 20 dbm
30 dBrr -30
-40
r—— ——— pgp et I———— A
L'-J Ramnat S R hmdﬁ - h
K g i
60 dBmr
30.0 MRz T000E pts 7 GHz/ 270 6Hz | | [30.0MHz 70008 pts 7 GHa/ 7.0 GH
2 Result Summa 2 lzml!!ummli
30.000 MHz 1.000 GHz 1.000 MKz 3593971 HH: -14.16 dBm -31.16d8 30.000 MHz 1,000 GHz 1,000 MHz 33.51537 MHz -43.89 dBm -30.89 dB
1.000 GHz 2475 GHr 1,000 MHz 214966 GH: -44.53 dBm -3153d8 1.000 GHz 2475 GHz 1,000 MHz 2.44606 GHz 4242 dBrm 314248
2795 GHz 3,000 GHz 1.000 MHz -44.15 dBm -31.15d8 2.795 GHz 3.000 GHz 1.000 MHz 297779 GHz -44.19 dBm -31.19.d8
3.000 GHz 7.000 GHz 1,000 MHz E.‘iTQIDGHz -39.54 dBm 2654 di 5000 GHz 7000 GHz 7000 Mtz 6.98180 GHz 39,82 dBm 2682d8
7.000 GHz 10.000 GHz 1.000 MHz 7.495 50 GHz -38.79 dBm 25.79 B 7.000 GHz 10,000 GHz 1.000 MHz 7.49175 GHz -38.71 dBm -25.71d8
10.000 GHz 14,000 GHz 1.000 MHz 10.008 60 GHz -43.13 dBm -30.13 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.002 60 GHz -43.00 dBm -30.00 dB
14,000 Gz 18,000 GHz 1,000 Mz 17.93341 GHz 4272 dBm .72 dl 14,000 GHz 18.000 itz 1,000 MHz 17.95340 GHz 4269 dBm 2969 dB
18,000 Gz 27,000 GHz 1.000 MHz 2196583 GHz -38.19 dBm 25198 18.000 GHz 27,000 Gz 1,000 Miz 21.95408 GHz 38.48 dBm -25.48.dB
T | L Jireivt= Rosty R =

Lowest Band Edge / BPSK / 1IRBRight_1RBLeft

Lowest Band Edge / QPSK / 1RBRight_1RBL eft

Ref Level 30.00d8m  Offset 15,6048 Made Auto Sweep e
Court 100/100
1 Spurious Emissions
Limit Cheek

Line _SPURIOUS_LINE_ABS_02

Mode Auto Sweep 6L

Count 100/100

RefLevel 30.00d8m  OMfset 15,60 3B

Spurious Emissions
Limit Ch
Line _SPURIOUS_LINE_ABS 002

1 |

20 20 dB
0

o 0

10 10

SPURIOUS_LINE_ABS_002
20

SPURIOUS_LINE_ABS_002
20

30
B -40 —
PRyt g PN N PR R — R S N e, L-MWWW g
50 diie 50 dbs
60 60
30.0 MHz. 70008 pes 7 GHz/ 27.0 GHz 30.0 MHz 70008 pts. 7 GHz/ 27.0 GHz
2 RuullSummli Zhsulliummﬁ
30.000 MHz 1.000 GHz 1.000 MHz 35.454 89 MHz -43.98 dBm -30.98 dB 30.000 MHz 1.000 GHz 1.000 MHz 35.21245 MHz -43.22 dBm -31.22d8
1,000 GHz 2475 Gz 1000 MHz 2.34689 GHz 44.25 dBm 3125dB 1,000 GHz 2475 GHz 1.000 MHz 231039 GHz 4425 dBm 312548
2795 GHz 3000 GHz 1,000 Mz 267446 GHz -44.46 dBm 3146 dB. 2795 GHz 3.000 GHz 1,000 MHz 292860 GHz -44.38 dBm 313848
3,000 GHz 7,000 GHz 1,000 MHz 6.96040 GHz 3986 dBm .85 3000 GHz 7.000 GHz 1.000 MHz 999 80 GHz 39.91 dBm -2691d8
7.000 GHz 10,000 GHz 1,000 MHz 7.46175 GHz -38.44 dBrm 2544 dB 7,000 GHz 10.000 Ghz 1.000 MHz 744451 GHz 3866 dBm -25.66 d8
10.000 GHz 14,000 GHz 1,000 Wiz 10.00700 GHz -43.08 dBm 30.08 dB. 10,000 GHz 15,000 Ghz 1.000 MHz 10.01340 GHz 43.17dBm -30.17 d8
12,000 Gz 16000 GHz 1,000 Mz 17.92981 GHz -42.80 dBrm -29.80 dB 14,000 GHz 18.000 GHr 1.000 Mz 17.994 60 GHz -42.72 dBm -29.72d8
16.000 Gz 21,000 Gtz 1,000 btz 21.95868 GHz -38.38 dBm -2538 dB 18000 Gtz 27000 GHe 1.000 Mtz 21.97533 GHz -38.36 dBm -25.36 dB
o S ety D

03146133 P 06/28/2024

34343 B D6/28/2024

Lowest Band Edge / BPSK FullRB_FullRB

Lowest Band Edge / QPSK FullRB_FullRB

RefLevel 30.00d8m  Offzet 1560 dB

RefLevel 30.00d8m  Ofiset 156048 Made Auto Sweep saL Mode Auio Sweep saL
Count 100/100 Count 100/100
Limit Check Phss Limit Check PSS
20 Line _SPURIOUS_LINE_ABS_0G2 PSS 20 Line _SPURIOUS_LINE_AI P
10
o o
SPURIOUS_LINE_ABS D02 SPURIOUS_UNE_ARS_002
20 )
30
e o -40
Sabm 30 dber
%0 &0
30.0 Mhz 70008 pts 7 GHz/ I7.0GH: 30.0 Mz 7008 pts 7 Ghz/ 0 GHz
2 Result Summa: 2 Result Summ,
30000 MHz 1,000 GHz 1000 Mz 3545489 MHz 43,91 dBm 30.91 dB. 30000 MHz 1.000 GHz 1.000 MHz 33.27293 MHz -44.10 dBm -31.10d8
1.000 GHz 2475 Ghz 1.000 MHz 2.24735 GHz -44.21 dBm 3121 dB 1.000 GHz 2475 GHz 1.000 MHz 2.36790 GHz -44.35 dBm -31.35d8
2795 GHe 3,000 6Hz 1,000 MHe 2.95700 GHz -34.59 dBm 3159 dB. 2.795 GHz 3.000 GHz 1000 MHz 296570 GHz -44.18 dBm -31.18d8
3.000 Gz 7.000 GHz 1,000 Mz 6.96100 GHz 29.91 dBm 2691 dB 3000 Gz 7.000 GHz 7.000 MHz 6.99540 GHz 3994 dBm -26.94 d
7.000 Ghz 10000 GHz 1,000 Mz 7.49550 GHz 38,62 dBm -25.62 dB 7.000 GHz 10.000 GHz 1,000 MHz 749625 GHz -38.48 dBm 25.48 dB
10.000 GHz 14,000 GHz 1,000 Mz 10.01060 GHz 4335 dBm 3035 dB. 10,000 GHz 14,000 GHz 1.000 MHz 10.00620 GHz 4288 dBm .88 di
14.000 GHz 18,000 GHz 1,000 Wiz 17.98740 GHz 4267 dBm -29.67 dB 14,000 GHz 18,000 GHz 1.000 MHz 1654435 GHz 4291 dBm -29.91d8
18,000 Gz 27,000 GHz 1,000 MKz 2156433 GHz -38.33 dBm -25.33 dB 18,000 Gz 27.000 GH 1.000 MHz 2186858 GHz -38.38 dBm -25.38dB
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FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

FCC N41B/ 50MHz+50MHz

PCC Max Power

Lowest Band Edge / BPSK / 1RBLeft_1RBRight

Lowest Band Edge / QPSK / 1RBLeft_1RBRight

Reflevel 30.0008m  Oftset 156098 Made Auto Sweep sal Reflevel 30.00d8m  Offsct 15,60 0B Mode Auto Sweep saL
Count 100/100 Count 100/100
Limit Ch ss Limit Chesh
20 Line SPLH}OJS LINE_ABS_0g2 PSS Line _SPURIOUS_LINE_ABS 042
10
o o
10
e e | g I e I e i a Fe
St
%0 &0
30.0 Mhz 70008 pts 7 GHz/ I7.0GH: 30.0 Mz 7008 pts 7 Ghz/ 0 GHz
2 Ruulliummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 3521245 MHz .5 dm -30.75 dB 30000 MHz 1.000 GHz 1.000 MHz 35.69733 MHz -43.93 dBm -30.93 dB
1.000GHz 2475 GHz 1,000 Mtz 218537 GHz 312948 1,000 GHz 2475 GHz 1,000 MHz 212828 GHz 4421 dBm 3121 d8
2795 GHe 3,000 6Hz 1,000 MHe 296293 GHz -u.-dem -31.40 dB 2.795 GHz 3.000 GHz 1000 MHz 299470 GHz -44.52 dBm -31.52d8
3.000 GHz 7.000 GHz 1.000 MHz 6.08060 GHz -39.63 dBrm -26.93 dB 3,000 GHz 7.000 GHz 1.000 MHz 698220 GHz 39.70 dBm 2670d8
7.000 Ghz 10000 GHz 1,000 Mz 7.48388 GHz 38,83 dBm -25.83 dB 7.000 GHz 10.000 GHz 1,000 MHz 746775 GHz -38.69 dBm -25.69 B
10000 GHz 14,000 GHz 1.000 MHz 10.001 40 GHz -43.18 dBrn -30.18 dB 10,000 GHz 14.000 GHz 1.000 MHz 10.001 00 GHz -43.07 dBm -30.07 dB
14.000 GHz 18,000 GHz 1,000 Wiz 16.42116 GHz 42.80 dBm -29.80 dB 14,000 GHz 18,000 GHz 1.000 MHz 17.96860 GHz 4287 dBm -29.87d8
18,000 Gz 27,000 GHz 1,000 MKz 2193663 GHz -38.20 dBm -25.20 dB 18,000 Gz 27.000 GH 1.000 MHz 2189883 GHz -38.07 dBm -25.07 di

asisnizn B Os/28/2ez

oncasey B Ds/2e/202

Lowest Band Edge / BPSK / 1IRBRight_1RBLeft

Lowest Band Edge / QPSK / 1IRBRight_1RBLeft

S O e = e e = ey o
Count 100/100 Count 100/100

20 Line _SPURIOUS_LINE_ABS_0g2 Line _SPURIOUS_LINE_ABS_0Q2 PSS

10

o 1]

10

SPURIOUS_LINE_AE
20

OUS_LINE_ABS_002

asiensie B Os/2e/2eze

30
-40
s gl P P N PR SR S — R e T il dall PN P PR PRSI SN, o Pt
5B b 30 dbm
%0 &0
30.0 Mhz 70008 pts 7 GHz/ I7.0GH: 30.0 Mz 7008 pts 7 Ghz/ 0 GHz
2 RuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 3569733 MHz ~43.99 dBm -30.99 dB 30000 MHz 1.000 GHz 1.000 MHz 35.69733 MHz 44,05 dBm -31.05d8
1.000GHz 2475 GHz 1,000 Mtz 2.23334 GHz -44.40 dBm 31.40 dB 1,000 GHz 2475 GHz 1,000 MHz 247260 GHz 4429 dBm 3129d8
2795 GHe 3,000 6Hz 1,000 MHe 2.96641 GHz -44.47 dBm 3147 dB. 2.795 GHz 3.000 GHz 1000 MHz 299869 GHz -44.41 dBm -31.41d8
3.000 GHz 7.000 GHz 1.000 MHz 6.05820 GHz -39.99 dBm .99 3,000 GHz 7.000 GHz 1.000 MHz 6.951 80 GHz 39.77 dBm .77 dB
7.000 Ghz 10000 GHz 1,000 Mz 7.49100 GHz 38,80 dBm -25.80 dB 7.000 GHz 10.000 GHz 1,000 MHz 749588 GHz -38.74 dBm 25.74 dB
10000 GHz 14,000 GHz 1.000 MHz 10.02380 GHz -43.23 dBrm 3023 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.03580 GHz -43.42 dBm -30.42 dB
14.000 GHz 18,000 GHz 1,000 Wiz 1653715 GHz 4281 dBm 2981 dB. 14,000 GHz 18,000 GHz 1.000 MHz 1645915 GHz 4279dBm -29.79d8
18,000 Gz 27,000 GHz 1,000 MKz 2153033 GHz -38.42 dBm 2542 dB. 18,000 Gz 27.000 GH 1.000 MHz 21.84608 GHz -38.35 dBm -25.35 B

oncansss B os/za/202

Lowest Band Edge / BPSK FullRB_FullRB

Lowest Band Edge / QPSK FullRB_FullRB

RefLevel 30.00d8m  Offset 1560 a8 Made Auto Sweep seL RefLevel 30,00 d6m  Offset 15.60 db Mode Auto Sweep s6L
Count 100/100 Count 100/100
i Check Limi Cheei PAss
0 qaine SPURIOUS LN Ass o Line _SPURIOUS_LINE_A8S_0qz phss
10
0 0

SPURIOUS_LINE_ABS_002
20

SPURIOUS_LINE_ABS_002
20

30
s | et S aal A
& &
30.0 MHz 70008 pes 7 GHz/ 27.0 GHz. 30.0 MHz 70008 pts. 7 GHz/ 27.0 GHz
2 Result Samma 2 Reqult Summi
30.000 Miz 1,000 GHz 1,000 Mz 30,60610 MHz 42,09 dBm 3109 0B 30.000 Witz 1.000 Ghz 1.000 MiHz 34.727 57 MHz ~43.21 dBm 31.21d8
1,000 Gz 2475 Gz 1000 MHz 219390 GHz 44.27 dBm 3278 1000 6Hz 2475 GHe 11000 MHz 221270 GHz 4432 dBm 313248
2795 Ghz 3000 6Hz 1000 Mz 2961 24 GHz 44.28 dBm 312848 2755 G 3,000 GHz 1,000 MiHz 257200 GHz 4439 d8m 3139 d8
3000 GHz 7,000 Gz 1000 Wiz 58780 GHz 39.70 dBm 26708 3000 6He 7000 GHe 1000 e 59300 GHz -39.89 dBm -2689dB
7000 Gz 10,000 GHz 1000 Mz 7.49138 GHz 3877 dBm 257748 7,000 Gz 10.000 GH 1.000 Wiz 743288 GHz 38,66 dBm 25668
10000 GHz 14000 GHz 1,000 Mz 10.00700 GHz -43.03 dBm -30.03 dB 10000 GHz 1000 GHe 1,000 Wiz 10.00220 GHz 4335 dBm -3035dB
14,000 Gtz 18,000 Gz 1000 MKz 16.44636 GHz 2276 dBm 28768 14000 Gz 16,000 Grir 1000 Mrix 1650475 GHz 2280 dBm 2980d
18:000 Gtts 210006z 1000 Mz 21.97938 Ghz -38.23 dBm 2523 0B 18000 Gz 27,000 Gt 1000 Mtz 2186723 GHz -38.46 dBm 254648
o W 5 o

asi51103 B 06/28/2024
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Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

FCC N41B/ 10MHz+10MHz

SCC Max Power

Highest Band Edge / BPSK / 1RBLeft_1RBRight

Highest Band Edge / QPSK / 1RBLeft_1RBRight

RefLevel 30.008m Ofiset 15,60 4D Made Auto Sweep seL Reflevel 30.00d8m  Offset 156008 Mode Auto Sweep saL
Count 100/100 Count 100/100
1 3purious Embsiers
Limit Check} Limit Chesh
20 Line _SPURIOUS_LINE_ABS_0G2 20 Line _SPURIOUS_LINE_A o2 85
10
o o
10 0
sPL
)
30
- 0 -~
PRI ol P N PR PR S —— L e e PRI NN P R T o o s o N
SWabm 30 dom
%0 &0
30.0 Mz 70008 pts 7 GHz/ 70 GH: 30.0 Mz 70008 pt= TGl D GH:
2 RuullSummai liuulliummli
30000 MHz 1,000 GHz 1000 Mz B2 Wiz 44,20 dBm -31.20 dB 30,000 MHz 1.000 GHz 1.000 MHz 35.697 33 MHz 1408 dBm -31.08d8
1.000 GHz 2475 Ghz 1.000 MHz -44.44 dBm 314448 1.000 GHz 2475 GHz 1.000 MHz 245859 GHz -44.25 dBm -31.25d8
2795 GHe 3,000 6Hz 1,000 MHe lBSSBIGHx -44.19 dBm 3119 dB. 2.795 GHz 3,000 GHz 1.000 MHz 2.99803 GHz -44.44 dBm -31.44 d8
310006z 7.000 GHz 1,000 Mz 6.29907 GHz 40,03 dBrm 03 3000 GHz 7.000 GHz 1,000 MHz 321018 GHz 39.80 dBm -26.80 d
7.000GHz 10,000 GHz 1,000 MHz Jan863 gz 3851 dBm 2551 db 7,000 GHz 10.000 Ghz 1.000 MHz 749063 GHz -38.63dBm -25.63
10.000 GHz 14,000 GHz 1,000 Mz 4317 dBrm mnda 10,000 GHz 14,000 Ghz 1.000 MHz 10.001 00 GHz 4317 dBm -30.17 d8
14.000 GHz 18,000 GHz 1,000 Wiz 1&51755qu 4273 dBm 29 14,000 GHz 18,000 GHz 1.000 MHz 16.49035 GHz 4277dBm -29.77d8
18,000 Gz 27,000 GHz 1,000 MKz 2199693 GHz -38.31 dBm e 18,000 Gz 27.000 GH 1.000 MHz 2187758 GHz -38.35 dBm -25.35 B
feocy ceor

aziamiss B O6/28/202

o2casins B Ds/za/202

Highest Band Edge / BPSK / 1RBRight_1RBLeft

Highest Band Edge / QPSK / 1IRBRight_1RBLeft

S O e = e e = ey o
Count 100/100 Count 100/100

20 = OUSINEABS 20

10

o 1]

10

SPURIOUS_LINE_AE
20

gt e 2 I i T L]
S abm
%0 &0
30.0 Mhz 70008 pts 7 GHz/ I7.0GH: 30.0 Mz 7008 pts 7 Ghz/ 0 GHz
2 Ruulliummai liuulliummli
30000 MHz 1,000 GHz 1000 Mz 34.97001 MHz ~43.99 dBm -30.99 dB 30000 MHz 1.000 GHz 1.000 MHz 35.454 89 MHz 14,09 dBm -31.09dB
1.000 GHz 2475 Ghz 1.000 MHz 215187 GHz -43.98 dBm 3098 dB 1.000 GHz 2475 GHz 1.000 MHz 244385 GHz -44.44 dBm 31.44 d8
2795 GHe 3,000 6Hz 1,000 MHe 2.98086 GHz -44.30 dBm 3130 dB. 2.795 GHz 3.000 GHz 1000 MHz 97712 GHz -44.42 dBm -31.42d8
3.000 GHz 7.000 GHz 1.000 MHz 6.03860 GHz -40.03 dBrn 03 3,000 GHz 7.000 GHz 1.000 MHz 321018 GHz 39.98 dBm .98 di
7.000 Ghz 10000 GHz 1,000 Mz 7.48838 GHz 38.75 dBm 2575 db 7.000 GHz 10.000 GHz 1,000 MHz 749738 GHz -38.73 dBm 25.73 dB
10.000 GHz 14,000 GHz 1,000 Mz 10.001 00 GHz 4317 dBrm 31)”118 10,000 GHz 14,000 GHz 1.000 MHz 10.01940 GHz -43.13 dBm 3013 d8
14.000 GHz 18,000 GHz 1,000 Wiz 16.46635 GHz 4270 dBm 14,000 GHz 18,000 GHz 1.000 MHz 1781782 GHz 4282dBm -29.82d8
18,000 Gz 27,000 GHz 1,000 MKz 2153033 GHz -38.38 dBm el 18,000 Gz 27.000 GH 1.000 MHz 2186633 GHz -38.29 dBm -25.29 B

azianias B 06/28/202

02045018 B Ds/28/2024

Highest Band Edge / BPSK / FullRB_FullRB

Highest Band Edge / QPSK / FullRB_FullRB

RefLevel 30.00d8m  Offset 1560 a8 Made Auto Sweep seL RefLevel 30,00 d6m  Offset 15.60 db Mode Auto Sweep s6L
Count 100/100 Count 100/100
i Check Limi Cheei PAss
Line _SPURIOUS_LINE_ABS 02 Line _SPURIOUS_LINE_A8S_0qz phss
20 = IOUT, UM ARE 20 dBr—
10
0 0

SPURIOUS_LINE_ABS_002
20

SPURIOUS_LINE_ABS_002
20

Ready

azianizn B os/2s/zeze

30
I R N e e S
60 &
30.0 MHz 70008 pes 7 GHz/ 27.0 GHz 30.0 MHz 70008 pts. 7 GHz/ 27.0 GHz
2 Result Summa 2 Result Summar
30,000 Mz 1,000 Gz 1,000 Mz 33.27293 MHz 44,09 dBm 30.000 MHz 1,000 GHz 1.000 Mz 38,721 51 MHz ~43.81 dBm 30.81d8
1.000GHz 2475 6Hz 1000 MHz 232698 GHz 44434 dBm 1000 GHz 2475 Gh2 1.000 Mz 220238 GHz 4437 dBm 313748
2795 Gz 3000 GHz 1,000 MHz 98824 GHz -44.36 dBm 2795 Gz 3,000 GhHz 1.000 Mz 299613 GHz 4437 dBm 3137d8
3000 GHz 7,000 GHz 1,000 MHz 6.95700 GHz 39.79 dBm 3000 Gz 7000 GhHz 1.000 Mz 6.99500 GHz -39.94 dBm -26.94 dB
7.000 GHz 10,000 Gz 1,000 MHz 7.49213 GHz 3854 dBm 7,000 Glz 10,000 GHz 1.000 Mz 48088 GHz 38.53 dBm 25538
10.000 Gz 14,000 6tz 1,000 Wiz 10.00180 GHz 43.20 dBm 10,000 6tz 18,000 GHz 1.000 Mtz 10.004 20 GHz -43.07 dBm -30.07 dB
12,000 GHz 18,000 GHz 1,000 MHz 16.42076 GHz 4276 dBm 14,000 GHz 16.000 GHr 1,000 Mz 1643315 GHz 4266 dBm 2966d
18.000 Gz 27,000 Gz 1000 Mtz 21.93753 Ghz -38.42 dBm 18.000 Gtz 27,000 GHr 1000 Wia 21.96228 GHz 38.40 dBm -25.40dB
Ready (UL ' .
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FCC N41B/ 30MHz+30MHz

Sporton International Inc. (ShenZhen)
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FCC ID : 2ADZR5G16B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

SCC Max Power

Highest Band Edge / BPSK / 1RBLeft_1RBRight

Highest Band Edge / QPSK / 1RBLeft_1RBRight

Mutt

RefLevel 30.00 dBm  Offzet 15,60 d8

MultiView

Made Auto Sweep saL Reflevel 3000 d8m  Offset 156008 Mode Auio Sweep saL
Court 100/100 Count 100/100
1 Spuious Emivions
Limit Ches Limit Che:
20 Line SPLI}GJS LINE_ABS_0g2 P4 ';, Line _SPURIOUS_LINE_ABS 042 L
10
o
10 0
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS 002
20 )
30
i e | Pt ] - P —— eSS LA S
e e gt
Shabm 30 dom
%0 &0
30.0 Mz 70008 pts 7 GHz/ 70 GH: 30.0 Mz 70008 pt= TGl D GH:
2 RuullSummai Ziuulliummi
30000 MHz 1,000 GHz 1000 Mz 0002 Mz 44,25 dBm -31.25dB 30000 MHz 1.000 GHz 1.000 MHz 3400025 MHz -44.15 dBm -31.15d8
1.000GHz 2475 GHz 1000 MHz 4432 dBm 313248 1,000 GHz 2475 GHz 1,000 MHz 218616 GHz 4434 dBm -3134.d8
2795 GHe 3,000 6Hz 1,000 MHe meGHz -34.43 dBm -31.43 B 2.795 GHz 3.000 GHz 1000 MHz 2961 38 gliz -44.34 dBm -3134d8
310006z 7.000 GHz 1,000 MHz 6.98580 GHz 39.88 dBm -26.88 dB 3000 GHz 7.000 GHz 1,000 MHz 3976 dBm -26.76.d8
7.000 Ghz 10000 GHz 1,000 Mz 7.48725 GHz 38.74 dBm -25.74 dB 7.000 GHz 10.000 GHz 1,000 MHz nsssaanz -38.67 dBm -25.67dB
10000 GHz 14,000 GHz 1.000 MHz 10.00420 GHz .97 dBrm -29.97 dB 10,000 GHz 14.000 GHz 1.000 MHz 10.00500 GHz -43.25 dBm -30.25dB
14.000 GHz 18,000 GHz 1,000 Wiz 16.451 95 GHz 4260 dBm -29.60 dB 14,000 GHz 18,000 GHz 1.000 MHz 17.95540 GHz 4274dBm -29.74.d8
18,000 Gz 27,000 GHz 1,000 MKz 2185103 GHz -38.40 dBm -25.40 dB 18,000 Gz 27.000 GH 1.000 MHz 2187713 GHz -38.29 dBm -25.29 B

03134116 B 06/28/2024

03:35:00 B Ds/28/2024

Highest Band Edge / BPSK / 1IRBRight_1RBLeft

Highest Band Edge / QPSK / 1RBRight_1RBLeft

RefLevel 30.00 dBm  Offzet 15,60 d8 Made Auto Sweep sal
Count 100/100

tultView

Mode Auto Sweep 6L
Count 100/100

RefLevel 30.00d8m  Offzet 1560 dB

1 Spurious Emissions

T

0337522 B 06/28/2924

Limit Chesh PSS
20 Line _SPURIOUS_LINE_ABS_0G2 Line _SPURIOUS_LINE_ABS 042 PASS
10
o
SPURIOUS_LINE_AE SPURIOUS_UNE_ARS_002
20 )
30
0 -
P Sy — R ————— I g il PR S PR PR S, o (e T
Shabm 3 dom
%0 &0
30.0 Mhz 70008 pts 7 GHz/ I7.0GH: 30.0 Mz 7008 pts 7 Ghz/ 0 GHz
2 RuullSummai Ziuulliummi
30000 MHz 1,000 GHz 1000 Mz 3327293 MHz 44,13 dBm -3113dB 30000 MHz 1.000 GHz 1.000 MHz 35.69733 MHz 14,08 dBm -31.08 dB
1.000 GHz 2475 Ghz 1.000 MHz 241214 GHz -84.47 dBm 3147dB 1.000 GHz 2475 GHz 1.000 MHz 231556 GHz -44.34 dBm 313448
2795 GHe 3,000 6Hz 1,000 MHe 2.98066 GHz -44.50 dBm -31.50 dB 2.795 GHz 3.000 GHz 1000 MHz 289670 GHz -44.51 dBm -31.51d8
3.000 GHz 7.000 GHz 1.000 MHz 6.06340 GHz -39.86 dBm -26.86 dB 3,000 GHz 7.000 GHz 1.000 MHz 698900 GHz -39.88 dBm -2688d8
7.000 Ghz 10000 GHz 1,000 Mz 49925 GHz 38,61 dBm -25.61 dB 7.000 GHz 10.000 GHz 1,000 MHz 748988 GHz -38.62 dBm 25.62dB
10.000 GHz 14,000 GHz 1,000 Mz 10.00220 GHz 4330 dBm -30.30 dB 10,000 GHz 14,000 GHz 1.000 MHz 10.00540 GHz -43.18 dBm 30.18 dB
14,000 GHz 18,000 Gz 1,000 Mz 17.85980 GHz 42.78 dBrm -29.79.dB 14,000 GHz 16,000 Ghz 1,000 MHz 17.85260 GHz 42.78dBm 2978 d8
18.000 GHz 27,000 GHz 1,000 MHz 2195193 GHz -38.30 dBm -25.30 dB 18.000 GHz 27.000 GHs 1.000 MHz 2195238 GHz -38.24 dBm 25.24.d8

303620 B 06/28/2024

Highest Band Edge / BPSK / FullRB_FullRB

Highest Band Edge / QPSK / FullRB_FullRB

MultiView

RefLevel 30.00d8m  Ofiset 156048 Made Auto Sweep saL Reflevel 3000 d8m  Offset 156008 Mode Autn Sweep saL
Count 100/100 Count 100/100
Limit Check Phss Limit Check PSS
20 Line _SPURIOUS_LINE_ABS_0G2 PSS Line _SPURIOUS_LINE_ABS 042 PASS
10
o
10 0
SPURIOUS_LINE_ABS D02 SPURIOUS_LINE_ABS 002
20 )
30
L, 0 -
I i S P P PE———— i e e gl P P NN PRSI PR S o s TR S
Shabm 30 dbm
%0 &0
30.0 Mhz 70008 pts 7 GHz/ I7.0GH: 30.0 Mz 7008 pts 7 Ghz/ 0 GHz
2 Result Summa: 2 Result Summ,
30000 MHz 1,000 GHz 1000 Mz 34.24269 MHz ~43.97 dBm -30.97 dB 30000 MHz 1.000 GHz 1.000 MHz 3351537 MHz -43.97 dBm -30.97 dB
1.000 GHz 2475 Ghz 1.000 MHz 1.66193 GHz -44.40 dBm -31.40 dB 1.000 GHz 2475 GHz 1.000 MHz 218653 GHz -44.40 dBm 31.40 d8
2795 GHe 3,000 6Hz 1,000 MHe 2.98726 GHz -44.49 dBm -31.49 dB 2.795 GHz 3.000 GHz 1000 MHz 299915 GHz -44.02 dBm -31.02d8
3.000 GHz 7.000 GHz 1.000 MHz 6.03140 GHz -39.80 dBm -26.80 dB 3,000 GHz 7.000 GHz 1.000 MHz 698220 GHz -39.83dBm .83 di
7.000 Ghz 10000 GHz 1,000 Mz 7.48875 GHz -38.77 dBm -25.77 dB 7.000 GHz 10.000 GHz 1,000 MHz 746963 GHz -38.55 dBm 25.55 dB
10000 GHz 14,000 GHz 1.000 MHz 10-0593!GH1 -43.34 dBrm 3034 dB 10,000 GHz 14.000 GHz 1.000 MHz 10.01340 GHz -42.95 dBm -29.95 di
14.000 GHz 18,000 GHz 1,000 Wiz 4281 dBm -29.81 dB 14,000 GHz 18,000 GHz 1.000 MHz 16.48035 GHz 4269dBm -20.69d
18,000 Gz 27,000 GHz 1,000 MKz sy e -38.28 dBm -25.28 dB 18,000 Gz 27.000 GH 1.000 MHz 2185823 GHz -38.30 dBm 25.30dB

N

03:38:30 B 06/28/2024

D341 B Ds/28/2024

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

FCC N41B/ 50MHz+50MHz

SCC Max Power

Highest Band Edge / BPSK / 1RBLeft_1RBRight

Highest Band Edge / QPSK / 1RBLeft_1RBRight

Ref Level 3000 98m  Offset 1560 06 Mode Auto Sweep S6L RefLevel 3000 d6m  OMfset 15.60 0B Mode Auto Sweep SGL
Count 100/100 Count 100/100
20 Line _SPURIOUS_LINE_ABS_0g2 PASS Line _SPURIOUS_LINE_ABS_0Q2 2
10
o 1]
10

asisasn B O6/28/292

I g P N P —— D e R
Sabm
%0 &0
30.0 Mhz 70008 pts 7 GHz/ I7.0GH: 30.0 Mz 7008 pts 7 Ghz/ 0 GHz
2 RuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 3593977 MHz ~43.97 dBm -30.97 dB 30000 MHz 1.000 GHz 1.000 MHz 35.69733 MHz -44.11 dBm -31.11d8
1.000 GHz 2475 Ghz 1.000 MHz 214597 GHz -44.39 dBm 3133dB 1.000 GHz 2475 GHz 1.000 MHz 1.85142 GHz -44.41 dBm -31.41d8
2795 GHe 3,000 6Hz 1,000 MHe 294423 GHz -44.37 dBm -31.37dB 2.795 GHz 3.000 GHz 1000 MHz 299265 GHz -44.49 dBm -31.49dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95020 GHz -39.54 dBrm 2654 dB 3,000 GHz 7.000 GHz 1.000 MHz 659940 GHz -40.00 dBm 270048
7.000 Ghz 10000 GHz 1,000 Mz 7.48538 GHz -38.70 dBm -25.70 dB 7.000 GHz 10.000 GHz 1,000 MHz 749063 GHz -38.69 dBm -25.69 B
10000 GHz 14,000 GHz 1.000 MHz 10.00220 GHz -43.00 dBrn -30.00 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.00220 GHz -43.28 dBim -30.28dB
14.000 GHz 18,000 GHz 1,000 Wiz 16.49235 GHz 42.65 dBm -29.65 dB 14,000 GHz 18,000 GHz 1.000 MHz 17.96500 GHz 4252dBm -29.52d8
18,000 Gz 27,000 GHz 1,000 MKz 2188938 GHz -38.38 dBm 2539 dB. 18,000 Gz 27.000 GH 1.000 MHz 2187288 GHz -38.42 dBm -25.42 dB

onras03 B Ds/2a/202

Highest Band Edge / BPSK / 1RBRight_1RBLeft

Highest Band Edge / QPSK / 1IRBRight_1RBLeft

RefLevel 30.00d8m  Ofiset 156048 Made Auto Sweep saL Reflevel 3000 d8m  Offset 156008 Mode Auio Sweep saL
Count 100/100 Count 100/100
Limit Check Limit Chesh PSS
20 Line _SPURIOUS_LINE_ABS_0G2 Line _SPURIOUS_LINE_ABS 042 PASS
10
o o
10
SPURIOUS_LINE_AF S_UNE_ABS_002
20
30
= -40
IR g P NN PR P T ——— R Ea N NG e ot PN P DR SRR S o e e
Shabm 30 dom
%0 &0
30.0 Mz 70008 pts 7 GHz/ 70 GH: 30.0 Mz 70008 pt= 7 Ghz/ 0 GHz
2 RuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 3375781 MHz ~43.76 dBm -30.78 dB 30000 MHz 1.000 GHz 1.000 MHz 33.51537 MHz 44,03 dBm -31.03dB
1.000GHz 2475 GHz 1,000 Mtz 2.38781 GHz -44.34 dBm 313448 1,000 GHz 2475 GHz 1,000 MHz 239666 GHz 4430 dBm -31.30d8
2795 GHz 3.000 GHz 1.000 MHz 2.94997 GHz -44.37 dBm -31.37 dB 2.795 GHz 3.000 GHz 1.000 MHz 295171 GHz -44.48 dBm -31.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.08820 GHz -3958 dBm -26.58 dB 3,000 GHz 7.000 GHz 1.000 MHz 659460 GHz 39.94 dBm -2694d8
7.000 Ghz 10000 GHz 1,000 Mz 7.49175 GHz -38.69 dBm -25.69 dB 7.000 GHz 10.000 GHz 1,000 MHz 749100 GHz -38.61 dBm -25.61dB
10000 GHz 14,000 GHz 1.000 MHz 10.01020 GHz -43.18 dBrn -30.18 dB. 10,000 GHz 14.000 GHz 1.000 MHz 10.02620 GHz -43.07 dBm -30.07 dB
14.000 GHz 18,000 GHz 1,000 Wiz 16.451 55 GHz 4273 dBm -29.73 dB 14,000 GHz 18,000 GHz 1.000 MHz 17.82421 GHz 4279dBm -29.79d8
18,000 Gz 27,000 GHz 1,000 MKz 21.54968 GHz -38.00 dBm -25.00 dB 18,000 Gz 27.000 GH 1.000 MHz 2183933 GHz -38.39 dBm -25.39 dB

osi56:32 B O6/28/2024

oncasine B os/za/20n

Highest Band Edge / BPSK / FullRB_FullRB

Highest Band Edge / QPSK / FullRB_FullRB

RefLevel 30.00d8m  Offset 1560 a8 Made Auto Sweep seL RefLevel 30,00 d6m  Offset 15.60 db Mode Auto Sweep s6L
Count 100/100 Count 100/100
i Check Limi Cheei PAss
0 qaine SPURIOUS LN Ass o Line _SPURIOUS_LINE_A8S_0qz phss
10
0 0

SPURIOUS_LINE_ABS_002
20

SPURIOUS_LINE_ABS_002
20

asisa0n B 06/28/202

30
e R
60 &0
30.0 MHz. 70008 pes 7 GHz/ 27.0 GHz 30.0 MHz 70008 pts. 7 GHz/ 27.0 GHz
2 Result Summa 2 Result Summ,
30,000 MHz 1,000 GHz 1,000 MHz 3872757 MHz -34.20 dBm -31.20 dB 30,000 MHz 1,000 GHz 1,000 MHz 34.727 57 MHz 44,03 dBm -31.03 d8
1000 GHz 2475 6Hz 1000 Mz 231261 GHz -44.42 dBm 314248 1,000 GHz 2475 GHz 1000 MHz 246376 GHz -44.15 dBm -31.15d8
2795 Gz 3000 GHz 1,000 MHz 297410 GHz -44.36 dBm 3136 dB 2.795 Gz 3.000 GHz 1.000 MHz 258481 GHz 4437 dBm -31.37d8
3000 GHz 7.000 6Hz 1,000 MHe 698180 GHz -39.76 dBm -26.76 dB 3,000 GHz 7.000 GHz 1.000 MHz 6.98020 GHz -39.70 dBm -26.70 dB
7.000 Gz 10000 GHz 1,000 Mz 7.47938 GHz 38,53 dBm 2553 dB 7.000 GHz 10.000 GHz 1,000 MHz 749025 GHz -38.81 dim -25.81d8
10.000 Gz 14,000 GHz 1,000 Mtz 10.00460 GHz -43.10 dBm -30.10 dB 10,000 GHz 18,000 GHz 1.000 MHz 10.01900 GHz -43.33 dBm 3033 dB
14,000 GHz 18,000 Gz 1,000 MHz 17.96140 GHz 42.66 dBrm -29.66 dB 14,000 GHz 16,000 Gz 1,000 MHz 1655034 GHz 42.78dBm 2978 dB
18.000 GHz 27,000 GHz 1,000 MHz 21.96723 GHz -38.29 dBm -25.29 dB 18.000 GHz 27.000 GHs 1.000 MHz 21.98388 GHz -38.36 dBm -25.36 B

onrs2:30 B os/2a/2020

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

FCC N41B/ 10MHz+10MHz

PCC+SCC Average Power

Lowest Band Edge / BPSK / 1RBLeft_1RBRight

Lowest Band Edge / QPSK / 1RBLeft_1RBRight

RefLevel 30.008m Ofiset 15,60 4D Made Auto Sweep seL Reflevel 30.00d8m  Offset 156008 Mode Auto Sweep saL
Count 100/100 Count 100/100
Limit Ch ss Limit Chesh
20 Line SPL"}DJS LINE_ABS_0g2 PSS Line _SPURIOUS_LINE_ABS 042
10
o o
10
i g | I ——— R
Sabm
%0 &0
30.0 Mz 70008 pts 7 GHz/ 70 GH: 30.0 Mz 70008 pt= TGl D GH:
2 Ruulliummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 3569733 MHz ~43.77 dBm -30.77 dB 30000 MHz 1.000 GHz 1.000 MHz 34.72757 MHz 4397 dom -30.97 dB
1.000GHz 2475 GHz 1,000 Mtz 221307 GHz 4437 dBm 313748 1,000 GHz 2475 GHz 1,000 MHz 243942 GHz 3122d8
2795 GHe 3,000 6Hz 1,000 MHe 2.98824 GHz -34.41 dBm -31.41 dB 2.795 GHz 3.000 GHz 1000 MHz 298122 GHz -44.31 dBm -31.31d8
3.000 GHz 7.000 GHz 1.000 MHz 321018 GHz -39.67 dBm -26.67 dB 3,000 GHz 7.000 GHz 1.000 MHz 659580 GHz 39.78 dBm 2678d8
7.000 Ghz 10000 GHz 1,000 Mz 7.49888 GHz 38,80 dBm -25.80 dB 7.000 GHz 10.000 GHz 1,000 MHz 749588 GHz -38.62 dBm -25.62d8
10000 GHz 14,000 GHz 1.000 MHz W-MGZI!GH: -42.97 dBrm -29.87 dB 10,000 GHz 14.000 GHz 1.000 MHz 10.00020 GHz -43.14 dBm -30.14d8
14.000 GHz 18,000 GHz 1,000 Wiz 7.96900 GHz 42.75 dBm -29.75 dB 14,000 GHz 18,000 GHz 1.000 MHz 16.48195 GHz 4255dBm -29.55d8
18,000 Gz 27,000 GHz 1,000 MKz N o -38.24 dBm -25.24 dB 18,000 Gz 27.000 GH 1.000 MHz 21.94158 GHz 3832 dBm -25.32 dB

az117is3 B O6/28/2024

ozr1sny B Ds/2a/202

Lowest Band Edge / BPSK / 1IRBRight_1RBLeft

Lowest Band Edge / QPSK / 1IRBRight_1RBLeft

S O e = e e = ey o
Count 100/100 Count 100/100

20 Line _SPURIOUS_LINE_ABS_0g2 Line _SPURIOUS_LINE_ABS_0Q2 PSS

10

o 1]

10

SPURIOUS_LINE_AE
20

OUS_LINE_ABS_002

02113132 B O6/28/2024

30
& -40
e IR g T PN P P —— e e il P P PR PRSI S o i e s 1S
T 30 b
%0 &0
30.0 Mz 70008 pts 7 GHz/ 70 GH: 30.0 Mz 70008 pt= TGl D GH:
2 RuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 3521245 MHz ~44.09 dBm -31.09dB 30000 MHz 1.000 GHz 1.000 MHz 35.69733 MHz -43.86 dBm -30.86 dB
1.000GHz 2475 GHz 1,000 Mtz 2.40514 GHz -44.40 dBm 31.40 dB 1,000 GHz 2475 GHz 1,000 MHz 220754 GHz 4826 dBm -3126d8
2795 GHe 3,000 6Hz 1,000 MHe 299429 GHz -44.36 dBm 3136 dB. 2.795 GHz 3.000 GHz 1000 MHz 298301 GHz -44.34 dBm -31.34d8
3.000 GHz 7.000 GHz 1.000 MHz 6.086 20 GHz -40.04 dBrn 04 3,000 GHz 7.000 GHz 1.000 MHz 695820 GHz 39.77 dBm .77 dB
7.000 Ghz 10000 GHz 1,000 Mz 7.48050 GHz 38,87 dBm -25.87 dB 7.000 GHz 10.000 GHz 1,000 MHz 749363 GHz -38.45 dBm 25.45 dB
10.000 GHz 14,000 GHz 1,000 Mz 10.001 00 GHz -43.04 dBrn .04 dB 10,000 GHz 14,000 Ghz 1.000 MHz 10.00620 GHz 4321 dBm 3021 dB
14.000 GHz 18,000 GHz 1,000 Wiz 16.47115 GHz 4271 dBm -29.71 dB 14,000 GHz 18,000 GHz 1.000 MHz 1656158 GHz 4278dBm -29.78d8
18,000 Gz 27,000 GHz 1,000 MKz 2191053 GHz -38.36 dBm -25.36 dB 18,000 Gz 27.000 GH 1.000 MHz 21.89108 GHz -38.26 dBm -25.26 dB

02020034 B Ds/28/2024

Lowest Band Edge / BPSK FullRB_FullRB

Lowest Band Edge / QPSK FullRB_FullRB

RefLevel 30.00d8m  Offset 1560 a8 Made Auto Sweep seL RefLevel 30,00 d6m  Offset 15.60 db Mode Auto Sweep s6L
Count 100/100 Count 100/100
i Check Limi Cheei PAss
0 qaine SPURIOUS LN Ass o Line _SPURIOUS_LINE_A8S_0qz phss
10
0 0

SPURIOUS_LINE_ABS_002
20

SPURIOUS_LINE_ABS_002
20

fescy R &

azi1anes B os/28/202

30
AR
60 &0
30.0 MHz. 70008 pes 7 GHz/ 27.0 GHz 30.0 MHz 70008 pts. 7 GHz/ 27.0 GHz
2 Result Summa 2 Result Summ,
30,000 MHz 1,000 GHz 1,000 MHz 3593977 MHz ~43.95 dBm 3095 dB. 30,000 MHz 1,000 GHz 1,000 MHz 3400025 MHz -44.01 dBm -31.01 d8
1000 GHz 2475 6Hz 1000 Mz 2.43058 GHz 44,23 dBm 3123 dB 1,000 GHz 2475 GHz 1000 MHz 244975 GHz -44.01 dBm -31.01dB
2795 GHz 3,000 GHz 1.000 MHz 2.95340 GHz -44.19 dBrm 3119 dB 2.795 Ghz 3.000 GHz 1.000 MHz 2.96974 GHz -44.53 dBm -31.53d8
3000 GHz 7.000 6Hz 1,000 MHe 6.99700 GHz 39.81 dBm 26,81 dB 3,000 GHz 7.000 GHz 1.000 MHz 689700 GHz -39.94 dBm -26.94 B
7.000 Gz 10000 GHz 1,000 Mz 749925 GHz 38.85 dBm -25.85 dB 7.000 GHz 10.000 GHz 1,000 MHz A8500 GHz 3874 dim -25.74 8
10.000 Gz 14,000 GHz 1,000 Mtz 10.00220 GHz -43.02 dBm 30.02 dB 10,000 GHz 18,000 GHz 1.000 MHz 10.001 80 GHz -43.00 dBm -30.00 dB
14,000 GHz 18,000 Gz 1,000 MHz 1660994 GHz 42.68 dBrm -29.68 dB 14,000 GHz 16,000 Gz 1,000 MHz 17.89420 GHz 4259 dBm -29.59
18.000 GHz 27,000 GHz 1,000 MHz 2197218 GHz -38.19 dBm -25.19 dB 18.000 GHz 27.000 GHs 1.000 MHz 2194248 GHz 38.36 dBm -25.36 B

o2c15:08 B Ds/28/2020

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

FCC N41B/10MHz+10MHz

PCC+SCC Average Power

Middle Band Edge /BPSK/ 1RBLeft_1RBRight

Middle Band Edge /QPSK/ 1RBLeft_1RBRight

=

Reflevel 30.0008m  Oftset 156098 Made Auto Sweep sal Reflevel 30.00d8m  Offsct 15,60 0B Mode Auto Sweep saL
Count 100/100 Count 100/100
Limit Ches ss Limit Chesh
20 Line SPLI}GJS LINE_ABS_0g2 PSS Line _SPURIOUS_LINE_ABS 042 L
10
o
10
e e || P — o —— e (S
Shabm
%0 &0
30.0 Mhz 70008 pts 7 GHz/ I7.0GH: 30.0 Mz 7008 pts 7 Ghz/ 0 GHz
2 RuullSummai Ziuulliummi
30000 MHz 1,000 GHz 1000 Mz 331537 Mtz ~44.07 dBm -31.07 dB 30000 MHz 1.000 GHz 1.000 MHz 3739440 MHz -43.89 dBm 30.89 dB
1.000 GHz 2475 Ghz 1.000 MHz 2.47187 GHz -44.21 dBm 3121d8 1.000 GHz 2475 GHz 1.000 MHz 213897 GHz -44.43 dBm Sia3ds
2795 GHe 3,000 6Hz 1,000 MHe 298424 GHz -34.43 dBm -31.43 dB 2.795 GHz 3.000 GHz 1000 MHz 296524 GHz -44.38 dBm -3138d8
310006z 7.000 GHz 1,000 MHz 6.99740 GHz 39,67 dBm 2667 dB 3000 Gz 7.000 GHz 7.000 MHz 321018 GHz 3983 dBm 2683 d8
7.000 Ghz 10000 GHz 1,000 Mz 749925 GHz -38.73 dBm -25.73 dB 7.000 GHz 10.000 GHz 1,000 MHz 749700 GHz -38.78 dBm -25.78 dB
10000 GHz 14,000 GHz 1.000 MHz 10.00980 GHz -43.21 dBrm 3021 dB 10,000 GHz 14.000 GHz 1.000 MHz 10.01140 GHz -43.14 dBm -30.14d8
14.000 GHz 18,000 GHz 1,000 Wiz 16.44916 GHz 4270 dBm -29.70 dB 14,000 GHz 18,000 GHz 1.000 MHz 17.96500 GHz 4291 dBm -29.91d8
18,000 Gz 27,000 GHz 2193618 GHz -38.38 dBm -25.38 dB 18,000 Gz 27.000 GH 2186363 GHz -38.33 dBm -25.33 dB

02126109 B D6/28/2024

02:29:08 B Ds/28/2024

Middle Band Edge /BPSK/ 1RBRight_1RBLeft

Middle Band Edge /QPSK/ 1RBRight_1RBLeft

S O e = e e = ey o
Count 100/100 Count 100/100

20 Line _SPURIOUS_LINE_ABS_0g2 Line sPuRDJS LINE_ABS_0Q2 55
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azizniz0 B 06/28/202
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e I PN oo S PR SRS S T ] R e gl P P PR PRI S, g (e s [
Shabm 30 dom
%0 &0
30.0 Mhz 70008 pts 7 GHz/ I7.0GH: 30.0 Mz 7008 pts 7 Ghz/ 0 GHz
2 RuullSummai Ziuulliummi
30000 MHz 1,000 GHz 1000 Mz 0002 Mz 44,14 dBm -31.14dB 30000 MHz 1.000 GHz 1.000 MHz B69733 Mt -44.17 dBm -31.17d8
1.000GHz 2475 GHz 1000 MHz Maﬁ dBm 3136d8 1,000 GHz 2475 GHz 1,000 MHz 4420 dBm 312048
2795 GHe 3,000 6Hz 1,000 MHe 19551!6Hz -31.53 dB 2.795 GHz 3.000 GHz 1000 MHz 153911 GHz -44.35 dBm -3135d8
310006z 7.000 GHz 1,000 MHz 321018 GHz 303 o 2671 dB 3000 Gz 7.000 GHz 7.000 MHz 6.96820 GHz 39.85 dBm -26.86 8
7.000 Ghz 10000 GHz 1,000 Mz 7.48388 GHz -38.81 dBm -25.81 dB 7.000 GHz 10.000 GHz 1,000 MHz 749813 GHz -38.86 dBm -25.86 B
10000 GHz 14,000 GHz 1.000 MHz 10.00060 GHz -43.18 dBrn -30.18 dB 10,000 GHz 14.000 GHz 1.000 MHz 10.001 00 GHz -43.16 dBm -30.16 dB
14.000 GHz 18,000 GHz 1,000 Wiz 17.94341 GHz 4269 dBm -29.69 dB 14,000 GHz 18,000 GHz 1.000 MHz 17.99660 GHz 4286 dBm -29.46d8
18,000 Gz 27,000 GHz 1,000 MKz 21.56228 GHz -38.36 dBm -25.36 dB 18,000 Gz 27.000 GH 1.000 MHz 2181998 GHz -38.30 dBm -25.30 B

o2:29:4m B D5/28/2024

Middle Band Edge /BPSK/ FullRB_FullRB

Middle Band Edge /QPSK/ FullRB_FullRB

o

RefLevel 30.008m Ofiset 15,60 4D Made Auto Sweep seL Reflevel 30.00d8m  Offset 156008 Mode Auto Sweep saL
Court 100/100 Count 100/100
Limit Checl Limit Chezkt PSS
0 daine SPURIOUS LINE ABs od2 Line _SPURJOUS_LINE_ABS 0qz phss
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30,000 MHz 1,000 GHz 1,000 MHz 31.09098 MHz 3412 dBm -3112dB 30,000 MHz 1,000 GHz 1,000 MHz 35.697 33 MHz 4381 dBm -30.81 d8
1000 GHz 2475 6Hz 1000 Mz 219611 GHz 44,31 dBm -3131d8 1,000 GHz 2475 GHz 1000 MHz 239039 GHz 41429 dBm 312948
2795 Gz 3000 GHz 1,000 MHz 297676 GHz 4451 dBm 3151 d8 2.795 Gz 3.000 GHz 1,000 MHz 257307 GHz -44.48 dBm 3148
3000 GHz 7.000 6Hz 1,000 MHe 55900 GHz -39.96 dBm -26.96 dB 3,000 GHz 7.000 GHz 1.000 MHz 699700 GHz -39.74 dBm -26.74.dB
7.000 GHz 10,000 GHz 1.000 MHz 7.48550 GHz 3858 dBm -25.59 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.48725 GHz 72 dBm 257248
10.000 Gz 14,000 GHz 1,000 Mtz 10.00300 GHz -42.93 dBm -29.83 dB 10,000 GHz 18,000 GHz 1.000 MHz 10.00580 GHz 4291 dBm -29.91 d8
14,000 GHz 18,000 Gz 1,000 MHz 16.45035 GHz 4271 dBrm 2871 dB 14,000 GHz 16,000 Gz 1,000 MHz 17.85500 GHz 4260 dBm -23.50 d
18.000 GHz 27,000 GHz 1,000 MHz 22.00727 GHz -38.30 dBm -25.30 dB 18.000 GHz 27.000 GHs 1.000 MHz 21.92043 GHz -38.40 dBm -25.40 dB
[ oty N

02123113 B 06/28/2024

ozr2sine B os/ze/20n

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B

Page Number : A4-93 of 100






